
BULLETIN # 109

Manitoba Drug Benefits and Interchangeability Formulary Amendments

The following amendments will take effect on
October 22, 2020



The amended Manitoba Specified Drug Regulation and Drug Interchangeability Formulary Regulation will be available on the Manitoba Health website

<http://www.gov.mb.ca/health/mdbif> on the effective date of October 22, 2020

Bulletin 109 is currently available for download:

<http://www.gov.mb.ca/health/mdbif/bulletin109.pdf>

Please also refer to the **psv/excel files*** found on the Manitoba Health website under "**Notices**" here:

<https://www.gov.mb.ca/health/pharmacare/healthprofessionals.html>

*The psv/excel files contain the following information: **DIN, PRODUCT NAME, UNIT PRICE (List Price + 5%) & LOWEST GENERIC PRICE (List Price + 5%)**

Inside This Issue	
Part 1 Additions	Page 1-2
Part 2 Additons	Page 2-3
Part 3 Additions	Page 3-6
New Interchangeable Categories	Page 6
New Interchangeable Products	Page 6-10
Product Deletions	Page 10-16
Category Deletions	Page 16
Interchangeable Product Price Changes	Page 16-17
Discontinued Products	Page 17-21

Part 1 Additions

DIN	TRADE NAME	GENERIC	STRENGTH	FORM	MFR*
02456311 02456338	ACH-Olmesartan	olmesartan	20 mg 40 mg	Tablet	ACH
02439239 02439247 02439255 02439263 02439271 02439298	ACT Amphetamine XR	mixed salts amphetamine	5 mg 10 mg 15 mg 20 mg 25 mg 30 mg	Capsule	TEV
00900212	Aerochamber2go	-	-	Device	TRU
02475898	AG-Ezetimibe	ezetimibe	10 mg	Tablet	ANP
02481677 02481685 02481693	AG-Perindopril	perindopril	2 mg 4 mg 8 mg	Tablet	ANP
02243538 02243539	Apo-Labetalol	labetalol	100 mg 200 mg	Tablet	APX
02495562 02495570	Bisoprolol	bisoprolol fumarate	5 mg 10 mg	Tablet	SIP
02489635	Dorzolamide and Timolol Eye Drop BP	dorzolamide/timolol	20 mg /5 mg/mL	Ophthalmic Solution	TET
00940264	Droplet	-	32 G	Pen Needle	HTL
00940268	Droplet Micron	-	34 Gx3.5 mm	Pen Needle	HTL
02495376 02495384 02495392 02495406 02495414	Jamp Diltiazem T	diltiazem HCl	120 mg 180 mg 240 mg 300 mg 360 mg	Capsule	JPC
02453347	Jamp-Dorzolamide	dorzolamide	2 %	Ophthalmic Solution	JPC
02457539	Jamp Dorzolamide-Timolol	dorzolamide/timolol	20 mg /5 mg/mL	Ophthalmic Solution	JPC
02489937 02489945 02489953	Jamp-Doxazosin	doxazosin	1 mg 2 mg 4 mg	Tablet	JPC
02489570	Latanoprost Ophthalmic Solution	latanoprost	0.005 %	Ophthalmic Solution	TET
02489368	Latanoprost and Timolol Ophthalmic Solution	lantano prost/timolol	50 mcg/5 mg/mL	Ophthalmic Solution	TET
02469170 02469189	Lupin-Cephalexin	cephalexin	125 mg/5 mL 250 mg/5 mL	Powder for Suspension	LPC
02496232	Mar-Tranexamic Acid	tranexamic acid	500 mg	Tablet	MAR

02454823 02320029 02454831 02454750 02454858 02454769 02454866 02454777 02454874	Metobject Subcutaneous	methotrexate	7.5 mg/0.15 mL 7.5 mg/0.75 mL 10 mg/0.2 mL 12.5 mg/0.25 mL 15 mg/0.3 mL 17.5 mg/0.35 mL 20 mg/0.4 mL 22.5 mg/0.45 mL 25 mg/0.5 mL	Injection	MDX
02495457	Mint-Valganciclovir	valganciclovir	450 mg	Tablet	MPH
02494841 02494868 02494876 02494884 02494906	NAT-Pregabalin	pregabalin	25 mg 50 mg 75 mg 150 mg 300 mg	Capsule	NAT
02457288 02457296 02457318 02457326 02457334 02457342	Sandoz Amphetamine XR	mixed salts amphetamine	5 mg 10 mg 15 mg 20 mg 25 mg 30 mg	Capsule	SDZ
02497506 02497514	Taro-Clomipramine	clomipramine	25 mg 50 mg	Capsule	TAR
02456753 02456761	Teva-Duloxetine	duloxetine	30 mg 60 mg	Capsule	TEV
02315068 02315076 02315084 02315092	Teva-Methylphenidate ER-C	methylphenidate	18 mg 27 mg 36 mg 54 mg	Tablet	TEV
02366959 02366967 02366975	Valsartan	valsartan	80 mg 160 mg 320 mg	Tablet	SAH

Part 2 Additions

02480700	AG-Azithromycin	azithromycin	250 mg	Tablet	ANP
----------	------------------------	--------------	--------	--------	-----

For the treatment of patients:

- (a) not responding to or intolerant of alternative antibiotics (e.g.amoxicillin and erythromycin);
- (b) with mycobacterial infections due to the mycobaterium avium and mycobacterium intracellulare;
- (c) with sexually transmitted disease due to Chlamydia
- (d) with pneumonia;
- (e) with infections requiring a macrolide (including CAP in patients 65 and older) with documented intolerance to erythromycin

02497441 02497476	Mint-Oseltamivir	oseltamivir	30 mg 75 mg	Capsule	MPH
----------------------	-------------------------	-------------	----------------	---------	-----

Refer to Part 2 of the Specified Drug Regulations for complete prescribing criteria

02499894	NAT-Oseltamivir	oseltamivir	6 mg/mL	Oral Suspension	NAT
----------	------------------------	-------------	---------	-----------------	-----

Refer to Part 2 of the Specified Drug Regulations for complete prescribing criteria

02495988	Odan Itraconazole	itraconazole	10 mg/mL	Oral Solution	ODN
For the prophylaxis and treatment of: (a) Onychomycosis, oropharyngeal and esophageal candidiasis in immunocompromised patients; and (b) Systemic fungal infections other than oropharyngeal candidiasis					
02413469 02413477	pms-Diclofenac-Misoprostol	diclofenac/misoprostol	50 mg/200 mcg 75 mg/200 mcg	Tablet	PMS
For patients receiving long-term diclofenac sodium enteric coated tablets who require the addition of misoprostol					
02423898 02480786	Xeljanz <i>(new indication)</i>	tofacitinib	5 mg 10 mg	Tablet	PFI
For the treatment of patients 18 years of age or older with moderately to severely active ulcerative colitis (UC) who have had inadequate response, intolerance or contraindications to conventional therapy including 5-aminosalicylate compounds AND corticosteroids. <i>Request for coverage must be made by a specialist in gastroenterology</i>					

Part 3 Additions

The following products will be considered for Pharmacare reimbursement upon an individual prescriber/patient request basis.

02467747 02467755 02467763 02467771 02467798	Atomoxetine	atomoxetine	10 mg 18 mg 25 mg 40 mg 60 mg	Capsule	SAH
02381028 02381036 02381044 02381052 02381060	pms-Atomoxetine	atomoxetine	10 mg 18 mg 25 mg 40 mg 60 mg	Capsule	PMS
For treatment of Attention-Deficit Hyperactivity Disorder (ADHD) and must meet the following criteria: - Patient has a contraindication or intolerance to, or has previously failed treatment with both of the following: a) one methylphenidate-based long-acting psychostimulant AND b) one amphetamine-based long-acting psychostimulant					
02484013	Brineura	cerliponase alfa	150 mg/5 mL	Injection	BIO
For the treatment of neuronal ceroid lipofuscinosis type 2 (CLN2) disease. <i>Complete criteria may be obtained from the EDS office at Manitoba Health</i>					
02485877 02485885 02485893	Envarsus PA	tacrolimus	0.75 mg 1 mg 4 mg	Extended Release Tablet	END
For the prophylaxis of organ rejection in patients receiving allogeneic liver or kidney transplants.					
02462877 02462850 02462869	Erelzi <i>(new indication)</i>	etanercept	25 mg/0.5 mL 50 mg/mL 50 mg/mL	Injection	SDZ
For treatment of adult patients with severe plaque psoriasis presently with one or more of the following: • Psoriasis Area and the Severity Index (PASI) ≥ 10 • Body Surface Area (BSA) > 10% • Significant involvement of the face, hands feet or genital region • Dermatology Life Quality Index (DLQI) > 10 AND • Failure to respond to, contraindications to, intolerant of or unable to access methotrexate, cyclosporine and/or phototherapy.					

Coverage will be approved initially for a maximum of 3 months.

For continued coverage the physician must confirm the patient's response to treatment and demonstration of treatment clinical benefits:

- ≥ 50% reduction in the PASI score with ≥ 5 point improvement in the DLQI
- ≥ 75 % reduction in the PASI score
- ≥ 50% reduction in the BSA with significant improvement of the face, hands, feet or genital region.

Request for coverage must be made by a specialist in dermatology.

Erelzi will be a preferred etanercept option for all etanercept-naïve patients prescribed an etanercept product for Psoriasis. Preferred means the first etanercept product to be considered for reimbursement for etanercept-naïve patients.

Patients will not be permitted to switch from Erelzi to another etanercept product or vice versa, if previously trialed and deemed unresponsive to therapy.

02453150 02453169 02453177	Ibrance (new indication)	palbociclib	75 mg 100 mg 125 mg	Capsule	PFI
02493535 02493543 02493551	Ibrance (new format)	palbociclib	75 mg 100 mg 125 mg	Tablet	PFI

In combination with fulvestrant for the treatment of patients with hormone receptor (HR)- positive, human epidermal growth factor receptor 2 (HER2)-negative locally advanced (aBC) or metastatic breast cancer (mBC) whose disease has progressed after prior endocrine therapy. Patients should have a good performance status and can be any menopausal status (perimenopausal and premenopausal women must be treated with a luteinizing hormone releasing hormone (LHRH) agonist). Treatment should continue until unacceptable toxicity or disease progression.

02490870	Jamp Febuxostat	febuxostat	80 mg	Tablet	JPC
----------	------------------------	------------	-------	--------	-----

To lower serum uric acid levels in patients with gout who have documented hypersensitivity to allopurinol.

02473569	Kisqali (new indications)	ribociclib	200 mg	Tablet	NVT
----------	-------------------------------------	------------	--------	--------	-----

In combination with a nonsteroidal aromatase inhibitor (NSAI) and a luteinizing hormone-releasing hormone (LHRH) agonist as initial endocrine-based therapy in patients with HR- positive, HER2-negative advanced or metastatic breast cancer (ABC). Eligible patients include pre-and peri-menopausal women who have not received prior endocrine treatment (ET) for ABC. Treatment should be continued until disease progression or unacceptable toxicity. Patients should have a good performance status, no active or uncontrolled metastases to the central nervous system and may have received prior (neo)adjuvant ET and one line of chemotherapy for ABC. Patients who have had prior (neo)adjuvant therapy should be disease-free for at least one year from the completion of prior aromatase inhibitor (AI) therapy or may have relapsed on or after the completion of prior tamoxifen therapy .

AND

In combination with fulvestrant as an initial therapy or following disease progression in patients with HR-positive, HER2-negative advanced or metastatic breast cancer (ABC).

Eligible patients include men and post-menopausal women who have not received any prior treatment for ABC or have received up to one line of treatment for ABC. Pre-/peri-menopausal women rendered postmenopausal, either chemically or surgically, are eligible and should be treated with a luteinizing hormone-releasing hormone (LHRH) agonist or bilateral salpingo-oophorectomy. Treatment should be continued until disease progression or unacceptable toxicity. Patients should have good performance status and not have active or uncontrolled metastases to the central nervous system.

02470179	Mavenclad	cladribine	10 mg	Tablet	EMD
----------	------------------	------------	-------	--------	-----

For the treatment of adult patients who have relapsing-remitting multiple sclerosis (RRMS), when prescribed by a neurologist from the Manitoba MS Clinic.

02492334 02492342	Mint-Imatinib	imatinib	100 mg 400 mg	Tablet	MPH
----------------------	----------------------	----------	------------------	--------	-----

As per Gleevec criteria (<http://gov.m.ca/health/mbdif/edsnotice.pdf>)

02467984 02467992	Nat-Bosentan	bosentan	62.5 mg 125 mg	Tablet	NAT
02483130 02483149	Taro-Bosentan	bosentan	62.5 mg 125 mg	Tablet	TAR

For the treatment of Pulmonary Arterial Hypertension (PAH)

Request for coverage must be made by a specialist in the treatment of PAH

02485575 02485583 02485591 02485656	Nivestym	filgrastim	300 mcg/0.5 mL 480 mcg/0.8 mL 300 mcg/mL 480 mcg/1.6 mL	Injection	PFI
--	-----------------	------------	--	-----------	-----

For the use in patients with HIV infection for the prevention and treatment of neutropenia to maintain a normal absolute neutrophil count (ANC).

Nivestym will be a preferred filgrastim option for all filgrastim-naïve patients. Preferred means the first filgrastim product to be considered for reimbursement for filgrastim-naïve patients.

02459418 02304899 02304902 02317699 02440601 02317710	Revlimid <i>(new indication)</i>	lenalidomide	2.5 mg 5 mg 10 mg 15 mg 20 mg 25 mg	Capsule	CEL
--	--	--------------	--	---------	-----

Lenalidomide in combination with bortezomib and low-dose dexamethasone (RVd) in patients with newly diagnosed multiple myeloma in whom stem cell transplantation is not intended. Treatment should be for patients with a good performance status and treatment (with lenalidomide plus low-dose dexamethasone for the maintenance phase) should continue until unacceptable toxicity or disease progression.

02498316	Riximyo	rituximab	10 mg/mL	Injection	SDZ
----------	----------------	-----------	----------	-----------	-----

For the treatment of severely active rheumatoid arthritis (RA), in combination with methotrexate, for patients who have failed to respond to an adequate trial of one or more anti-tumor necrosis factor (anti-TNF) agents (monoclonal antibody OR fusion protein) OR who are contraindicated to anti-TNF agents.
Request for coverage must be made by a specialist in rheumatology.

RIXIMYO will be a preferred rituximab option for all rituximab-naïve patients prescribed a rituximab product for rheumatoid arthritis. Preferred means the first rituximab product to be considered for reimbursement for rituximab-naïve patients. Patients will not be permitted to switch from RIXIMYO to another rituximab product or vice versa, if:

- Previously trialed and deemed unresponsive to therapy.

02495724	Ruxience	rituximab	10 mg/mL	Injection	PFI
----------	-----------------	-----------	----------	-----------	-----

For the treatment of severely active rheumatoid arthritis (RA), in combination with methotrexate, for patients who have failed to respond to an adequate trial of one or more anti-tumor necrosis factor (anti-TNF) agents (monoclonal antibody OR fusion protein) OR who are contraindicated to anti-TNF agents.
Request for coverage must be made by a specialist in rheumatology.

As Induction-remission therapy for patients with severely active Granulomatosis with Polyangiitis (GPA) and Microscopic Polyangiitis (MPA) in whom:

- the use of cyclophosphamide has failed; or
- the use of cyclophosphamide is not appropriate

Ruxience will be a preferred rituximab option for all rituximab-naïve patients prescribed a rituximab product for rheumatoid arthritis, Granulomatosis with Polyangiitis (GPA) and Microscopic Polyangiitis (MPA).

Preferred means the first rituximab product to be considered for reimbursement for rituximab-naïve patients.

Patients will not be permitted to switch from Ruxience to another rituximab product or vice versa, if:

- Previously trialed and deemed unresponsive to therapy.

02478382 02478390	Truxima <i>(new indication)</i>	rituximab	100 mg/10 mL 500 mg/50 mL	Injection	CHC
----------------------	---	-----------	------------------------------	-----------	-----

As induction-remission therapy for patients with severely active Granulomatosis with Polyangiitis (GPA) and Microscopic Polyangiitis (MPA) in whom:

- the use of cyclophosphamide has failed; or
- the use of cyclophosphamide is not appropriate

Truxima will be a preferred rituximab option for all rituximab-naïve patients prescribed a rituximab product for Rheumatoid Arthritis (RA), Granulomatosis with Polyangiitis (GPA) and Microscopic Polyangiitis (MPA).

Preferred means the first rituximab product to be considered for reimbursement for rituximab-naïve patients.

Patients will not be permitted to switch from Truxima to another rituximab product or vice versa, if:

- Previously trialed and deemed unresponsive to therapy

New Interchangeable Categories

Clomipramine HCl - 25 mg - Tablets					\$	\$ + 5%
00324019	Anafranil	AAA		0.4203		0.4413
02497506	Taro-Clomipramine Capsules	TAR		0.3417		0.3588

Clomipramine HCl - 50 mg Tablets					\$	\$ + 5%
00402591	Anafranil	AAA		0.7737		0.8124
02497514	Taro-Clomipramine Capsules	TAR		0.6291		0.6606

Oseltamivir - 6 mg/mL - Oral Suspension					\$	\$ + 5%
02381842	Tamiflu	HLR		0.3306		0.3471
02499894	NAT-Oseltamivir	NAT		0.2811		0.2952

New Interchangeable Products

The following products have been added to existing interchangeable drug categories:

Atomoxetine - 10 mg - Capsules					\$	\$ + 5%
02467747	Atomoxetine	SAH		0.5106		0.5361
02381028	pms-Atomoxetine	PMS		0.5106		0.5361

Atomoxetine - 18 mg - Capsules					\$	\$ + 5%
	02467755	Atomoxetine	SAH	0.5748		0.6035
	02381036	pms-Atomoxetine	PMS	0.5748		0.6035
Atomoxetine - 25 mg - Capsules					\$	\$ + 5%
	02467763	Atomoxetine	SAH	0.6420		0.6741
	02381044	pms-Atomoxetine	PMS	0.6420		0.6741
Atomoxetine - 40 mg Capsules					\$	\$ + 5%
	02467771	Atomoxetine	SAH	0.7369		0.7737
	02381052	pms-Atomoxetine	PMS	0.7369		0.7737
Atomoxetine - 60 mg - Capsules					\$	\$ + 5%
	02467798	Atomoxetine	SAH	0.8092		0.8497
	02381060	pms-Atomoxetine	PMS	0.8092		0.8497
Azithromycin - 250 mg - Tablets					\$	\$ + 5%
	02480700	AG-Azithromycin	ANP	0.9410		0.9881
Bisoprolol Fumarate - 5 mg - Tablets					\$	\$ + 5%
	02495562	Bisoprolol	SIP	0.0715		0.0751
Bisoprolol Fumarate - 10 mg - Tablets					\$	\$ + 5%
	02495570	Bisoprolol	SIP	0.1044		0.1096
Bosentan - 62.5 mg - Tablets					\$	\$ + 5%
	02467984	NAT-Bosentan	NAT	16.0447		16.8469
	02483130	Taro-Bosentan	TAR	16.0447		16.8469
Bosentan - 125 mg - Tablets					\$	\$ + 5%
	02467992	NAT-Bosentan	NAT	16.0447		16.8469
	02483149	Taro-Bosentan	TAR	16.0447		16.8469
Diclofenac/Misoprostol - 50 mg/200 mcg - Tablets					\$	\$ + 5%
	02413469	pms-Diclofenac-Misoprostol	PMS	0.3149		0.3306
Diclofenac/Misoprostol - 75 mg/200 mg - Tablets					\$	\$ + 5%
	02413477	pms-Diclofenac-Misoprostol	PMS	0.4286		0.4500
Diltiazem HCl - 120 mg - Extended Release Capsules					\$	\$ + 5%
	02495376	Jamp-Diltiazem T	JPC	0.2372		0.2491
Diltiazem HCl - 180 mg - Extended Release Capsules					\$	\$ + 5%
	02495384	Jamp-Diltiazem T	JPC	0.3169		0.3327
Diltiazem HCl - 240 mg - Extended Release Capsules					\$	\$ + 5%
	02495392	Jamp-Diltiazem T	JPC	0.4203		0.4413
Diltiazem HCl - 300 mg - Extended Release Capsules					\$	\$ + 5%
	02495406	Jamp-Diltiazem T	JPC	0.5264		0.5527
Diltiazem HCl - 360 mg - Extended Release Capsules					\$	\$ + 5%
	02495414	Jamp-Diltiazem T	JPC	0.6338		0.6655
Dorzolamide - 2 % - Ophthalmic Solution					\$	\$ + 5%
	02453347	Jamp-Dorzolamide	JPC	2.1081	**	2.2135

Dorzolamide/Timolol Maleate - 20 mg/5 mg/mL - Ophthalmic Solution					\$	\$ + 5%
02489635	Dorzolamide and Timolol Eye Drop BP	TET	1.9887	2.0881		
02457539	Jamp Dorzolamide-Timolol	JPC	1.9887	2.0881		
Doxazosin Mesylate - 1 mg - Tablets					\$	\$ + 5%
02489937	Jamp-Doxazosin	JPC	0.1719	** 0.1805		
Doxazosin Mesylate - 2 mg - Tablets					\$	\$ + 5%
02489945	Jamp-Doxazosin	JPC	0.2062	** 0.2165		
Doxazosin Mesylate- 4 mg - Tablets					\$	\$ + 5%
02489953	Jamp-Doxazosin	JPC	0.2681	** 0.2815		
Duloxetine - 30 mg - Capsules					\$	\$ + 5%
02456753	Teva-Duloxetine	TEV	0.4814	0.5055		
Duloxetine - 60 mg - Capsules					\$	\$ + 5%
02456761	Teva-Duloxetine	TEV	0.9769	1.0257		
Ezetimibe - 10 mg - Tablets					\$	\$ + 5%
02475898	AG-Ezetimibe	ANP	0.1811	0.1902		
Febuxostat - 80 mg - Tablets					\$	\$ + 5%
02490870	Jamp Febuxostat	JPC	0.7950	** 0.8348		
Imatinib - 100 mg - Tablets					\$	\$ + 5%
02492334	Mint-Imatinib	MPH	5.2079	5.4684		
Imatinib - 400 mg - Tablets					\$	\$ + 5%
02492342	Mint-Imatinib	MPH	20.8314	21.8729		
Itraconazole - 10 mg/mL - Oral Solution					\$	\$ + 5%
02495988	Odan Itraconazole	ODN	0.4111	** 0.4317		
Labetalol - 100 mg - Tablets					\$	\$ + 5%
02243538	Apo-Labetalol	APX	0.1983	** 0.2082		
Labetalol - 200 mg - Tablets					\$	\$ + 5%
02243539	Apo-Labetalol	APX	0.3504	** 0.3679		
Latanoprost - 0.005% - Ophthalmic Solution					\$	\$ + 5%
02489570	Latanoprost Ophthalmic Solution	TET	3.6335	3.8152		
Latanoprost/Timolol Maleate - 50 mcg/5 mg/mL - Ophthalmic Solution					\$	\$ + 5%
02489368	Latanoprost and Timolol Ophthalmic Solution	TET	4.4268	4.6481		
Methylphenidate - 18 mg - Tablets					\$	\$ + 5%
02315068	Teva-Methylphenidate ER-C	TEV	0.5246	0.5508		

Methylphenidate - 27 mg - Tablets					\$	\$ + 5%
	02315076	Teva-Methylphenidate ER-C	TEV	0.6055	0.6358	
Methylphenidate - 36 mg - Tablets					\$	\$ + 5%
	02315084	Teva-Methylphenidate ER-C	TEV	0.6863	0.7206	
Methylphenidate - 54 mg - Tablets					\$	\$ + 5%
	02315092	Teva-Methylphenidate ER-C	TEV	0.8479	0.8903	
Mixed Salts Amphetamine - 5 mg - Extended Release Capsules					\$	\$ + 5%
	02439239	ACT Amphetamine XR	TEV	0.5372	0.5641	
	02457288	Sandoz Amphetamine XR	SDZ	0.5372	0.5641	
Mixed Salts Amphetamine - 10 mg - Extended Release Capsules					\$	\$ + 5%
	02439247	ACT Amphetamine XR	TEV	0.6105	0.6410	
	02457296	Sandoz Amphetamine XR	SDZ	0.6105	0.6410	
Mixed Salts Amphetamine - 15 mg - Extended Release Capsules					\$	\$ + 5%
	02439255	ACT Amphetamine XR	TEV	0.6838	0.7180	
	02457318	Sandoz Amphetamine XR	SDZ	0.6838	0.7180	
Mixed Salts Amphetamine - 20 mg - Extended Release Capsules					\$	\$ + 5%
	02439263	ACT Amphetamine XR	TEV	0.7572	0.7951	
	02457326	Sandoz Amphetamine XR	SDZ	0.7572	0.7951	
Mixed Salts Amphetamine - 25 mg - Extended Release Capsules					\$	\$ + 5%
	02439271	ACT Amphetamine XR	TEV	0.8305	0.8720	
	02457334	Sandoz Amphetamine XR	SDZ	0.8305	0.8720	
Mixed Salts Amphetamine - 30 mg - Extended Release Capsules					\$	\$ + 5%
	02439298	ACT Amphetamine XR	TEV	0.9038	0.9490	
	02457342	Sandoz Amphetamine XR	SDZ	0.9038	0.9490	
Olmesartan - 20 mg - Tablets					\$	\$ + 5%
	02456311	ACH-Olmesartan	ACH	0.3019	0.3170	
Olmesartan - 40 mg - Tablets					\$	\$ + 5%
	02456338	ACH-Olmesartan	ACH	0.3019	0.3170	
Oseltamivir - 30 mg - Capsules					\$	\$ + 5%
	02497441	Mint-Oseltamivir	MPH	1.0485	** 1.1009	
Oseltamivir - 75 mg - Capsules					\$	\$ + 5%
	02497476	Mint-Oseltamivir	MPH	2.0785	** 2.1824	
Perindopril - 2 mg - Tablets					\$	\$ + 5%
	02481677	AG-Perindopril	ANP	0.1632	0.1714	
Perindopril - 4 mg - Tablets					\$	\$ + 5%
	02481685	AG-Perindopril	ANP	0.2042	0.2144	
Perindopril - 8 mg - Tablets					\$	\$ + 5%
	02481693	AG-Perindopril	ANP	0.2831	0.2973	

Pregabalin - 25 mg - Capsules					\$	\$ + 5%
	02494841	NAT-Pregabalin	NAT	0.1481	0.1555	
Pregabalin - 50 mg - Capsules					\$	\$ + 5%
	02494868	NAT-Pregabalin	NAT	0.2324	0.2440	
Pregabalin - 75 mg - Capsules					\$	\$ + 5%
	02494876	NAT-Pregabalin	NAT	0.3007	0.3157	
Pregabalin - 150 mg - Capsules					\$	\$ + 5%
	02494884	NAT-Pregabalin	NAT	0.4145	0.4352	
Pregabalin - 300 mg - Capsules					\$	\$ + 5%
	02494906	NAT-Pregabalin	NAT	0.4145	0.4352	
Tranexamic Acid - 500 mg - Tablets					\$	\$ + 5%
	02496232	Mar-Tranexamic Acid	MAR	0.2967	** 0.3115	
Valganciclovir - 450 mg - Tablets					\$	\$ + 5%
	02495457	Mint-Valganciclovir	MPH	5.8553	** 6.1481	
Valsartan - 80 mg - Tablets					\$	\$ + 5%
	02366959	Valsartan	SAH	0.2159	0.2267	
Valsartan - 160 mg - Tablets					\$	\$ + 5%
	02366967	Valsartan	SAH	0.2159	0.2267	
Valsartan - 320 mg - Tablets					\$	\$ + 5%
	02366975	Valsartan	SAH	0.2098	0.2203	

** The price has resulted in a change to the lowest price in the category.

Product Deletions (as identified for deletion in Bulletin # 108)

The following products have been deleted.

02242119	Aggrenox	ASA/Dipyridamole	25 mg/200 mg	Capsule
00888230 00888206 00888214 00888222	A-Hydrocort	hydrocortisone sodium succinate	100 mg/2 mL 250 mg/2 mL 500 mg/4 mL 1000 mg/8 mL	Injection
-	Ascensia Autodisc	-	-	Glucose Test Strips
-	Ascensia Microfill	-	-	Glucose Test Strips
00582212	ASMA PD	amsarcine	50 mg/mL	Injection
00293504	Atasol-15	acetaminophen compound with codeine	15 mg	Tablet
02241114	Avandia	rosiglitazone	8 mg	Tablet
00626112	B-12 1000 Inj	cyanocobalamine	1 mg/mL	Injection
02444852	Basaglar	insulin glargine	100 U/mL	Injection

-	BD Latitude	-	-	Glucose Test Strips
00637661	Betagan	levobunolol HCL	0.5 %	Ophthalmic Solution
02244756	Biaxin XL	clarithromycin	500 mg	Tablet
00307246	Blephamide S.O.P	sulfacetamide sodium	0.2 %	Ophthalmic Ointment
02399342	Calcitriol Injection	calcitriol	2 mcg/mL	Injection
02357879	Celestoderm V/2	betamethasone - 17-valerate	0.05 %	Ointment
02357852	Celestoderm V	betamethasone - 17-valerate	0.1 %	Ointment
00360414	Ceenu	lomustine	100 mg	Capsule
00476366	Choledyl	oxtriphylline	20 mg/mL	Elixer
02231675	Combivent UDV	ipratropium bromide	250 mcg/mL	Solution for Inhalation
01918311 01918338 01918346 02240205 02007959 01918354 01918362	Coumadin	warfarin	1 mg 2 mg 2.5 mg 3 mg 4 mg 5 mg 10 mg	Tablet
02224550	Diabeta	glyburide	2.5 mg	Tablet
00578428	Diprosalic	betamethasone dipropionate/Salicyclic Acid	0.05 %	Lotion
02349124	Effient	prasugrel	10 mg	Tablet
00720941	Euglucon	glyburide	5 mg	Tablet
02410818	Jetrea	ocriplasmin	2.5 mg/mL	Injection
00636576	Lioresal D.S	baclofen	20 mg	Tablet
02230432	Metonia	metoclopramide HCl	10 mg	Tablet
00005614	Ritalin	methylphenidate	20 mg	Tablet
02028786	Sinemet CR	levodopa/carbidopa	100/25 mg	Tablet
02244757	Trizivir	abacavir/lamivudine/zidovudine	300/150/300 mg	Tablet
02377470 02377489	Vancomycin HCL	vancomycin	125 mg 250 mg	Capsule
00782459 00590827	Voltaren SR	diclofenac sodium	75 mg 100 mg	Tablet
02355248 02355256 02355264	Accel-Citalopram	citalopram	10 mg 20 mg 40 mg	Tablet
02303442 02303450 02303469	Accel-Pioglitazone	pioglitazone	15 mg 30 mg 45 mg	Tablet
02286246 02286254 02286262	Acebutolol	acebutolol	100 mg 200 mg 400 mg	Tablet

02376520	ACT-Candesartan	candesartan	4 mg	Tablet
02429764	ACT-Gliclazide MR	gliclazide	30 mg	Tablet
02327570	ACT Olanzapine ODT	olanzapine	10 mg	Oral Disintegrating Tablet
02230879	Apo-Amoxi Sugar Free	amoxicillin	125 mg/5 mL	Oral Suspension
02399202 02399210	Apo-Bosentan	bosentan	62.5 mg 125 mg	Tablet
02260077	Apo-Brimonidine	brimonidine tartrate	0.2 %	Ophthalmic Solution
02292998	Apo-Cefprozil	cefprozil	250 mg	Tablet
00399302 00312711	Apo-Chlorpropamide	chlorpropamide	100 mg 250 mg	Tablet
02291134	Apo-Cilazapril	cilazapril	1 mg	Tablet
00600059 00600067 00749494	Apo-Cimetidine	cimetidine	400 mg 600 mg 800 mg	Tablet
02243085	Apo-Cimetidine	cimetidine	300 mg/5 mL	Oral Solution
02245232 02245233	Apo-Clindamycin	clindamycin	150 mg 300 mg	Capsule
02419726	Apo-Exemestane	exemestane	25 mg	Tablet
01953842 01953834	Apo-Famotidine	famotidine	20 mg 40 mg	Tablet
01979574	Apo-Gemfibrozil	gemfibrozil	300 mg	Capsule
02295377 02295385 02295393	Apo-Glimepiride	glimepiride	1 mg 2 mg 4 mg	Tablet
02242814	Apo-Lactulose	lactulose	667 mg/mL	Oral Liquid
02414155	Apo-Lantanoprost/Timop	latanoprost/timolol maleate	50 mcg/5 mg/mL	Ophthalmic Solution
02371243	Apo-Losartan HCTZ	losartan/HCTZ	100/12.5 mg	Tablet
00441708 00441716	Apo-Methazide	methyldopa/HCTZ	250/15 mg 250/25 mg	Tablet
02285177	Apo-Metoprolol SR	metoprolol tartrate	200 mg	Tablet
00642223 00642231	Apo Pen VK	pencillin v potassium	125 mg/5 mL 300 mg/5 mL	Oral Suspension
00598194	Apo-Prednisone	prednisone	1 mg	Tablet
02355663 02355671 02355698	Apo-Repaglinide	repaglinide	0.5 mg 1 mg 2 mg	Tablet
00755826	Apo-Timop	timolol maleate	0.25 %	Ophthalmic Solution
02418118	Apo-Sildenafil R	sildenafil R	20 mg	Tablet
02369680 02369699	Apo-Tolterodine	tolterodine	1 mg 2 mg	Tablet
02274388	Azithromycin	azithromycin	20 mg/mL	Oral Suspension
02382423	Bicalutamide	bicalutamide	50 mg	Tablet

02297205	Cefazolin for Injection	cefazolin	1 g	Powder for Injection
02292874 02292882	Ceftriaxone	ceftriaxone	1 g 2 g	Injection
02232564	Dom-Buspirone	buspirone	10 mg	Tablet
02238315	Dom-Domperidone	domperidone	10 mg	Tablet
02231662 02231663	Dom-Diclofenac	diclofenac sodium	25 mg 50 mg	Tablet
02231664	Dom-Diclofenac SR	diclofenac sodium	75 mg	Tablet
02172550 02172569	Dom-Metoprolol-B	metoprolol tartrate	50 mg 100 mg	Tablet
02231122	Dom-Metoprolol-L	metoprolol tartrate	100 mg	Tablet
02238635	Dom-Sotalol	sotalol HCl	160 mg	Tablet
02128950 02128969	Dom-Trazodone	trazodone HCl	50 mg 100 mg	Tablet
00817120	Doxycin	doxycycline	100 mg	Capsule
02291975	GD-Celecoxib	celecoxib	100 mg	Capsule
02400111 02400138 02400146 02400154	Jamp-Alprazolam	alprazolam	0.25 mg 0.5 mg 1 mg 2 mg	Tablet
02331004 02331012	Jamp-Fosinopril	fosinopril	10 mg 20 mg	Tablet
02373904 02373912	Jamp-Indapamide	indapamide	1.25 mg 2.5 mg	Tablet
02361531 02361558 02361566	Jamp-Lisinopril	lisinopril	5 mg 10 mg 20 mg	Tablet
02348969	Letrozole	letrozole	2.5 mg	Tablet
02420821 02420848 02420856	Mar-Galantamine ER	galantamine	8 mg 16 mg 24 mg	Capsule
02399458	Mar-Zolmitriptan	zolmitriptan	2.5 mg	Tablet
02322315	Med-Letrozole	letrozole	2.5 mg	Tablet
02442116	Metoprolol-L	metoprolol tartrate	25 mg	Tablet
02394863	Mint-Alendronate	alendronate	10 mg	Tablet
02457954 02457962 02457970	Mint-Levocarb	levodopa/carbidopa	100 mg/10 mg 100 mg/25 mg 250 mg/25 mg	Tablet
02388774	Mint-Metformin	metformin	850 mg	Tablet
02270129	Mylan-Alendronate	alendronate	10 mg	Tablet
02238172	Mylan-Amoxicillin	amoxicillin	500 mg	Capsule
02302403	Mylan-Bicalutamide	bicalutamide	50 mg	Tablet
02246585	Mylan-Simvastatin	simvastatin	80 mg	Tablet
02404184	Mylan-Tolterodine ER	tolterodine	2 mg	Capsule
02157195	Novo-Domperidone	domperidone	10 mg	Tablet

02048698	Novo-Diclofenac SR	diclofenac sodium	100 mg	Tablet
02273756	Novo-Glimepiride	glimepiride	1 mg	Tablet
02302136 02302144 02302152	Novo-Lisinopril/HCTZ (Type P)	lisinopril/HCTZ	10 mg/12.5 mg 20 mg/12.5 mg 20 mg/25 mg	Tablet
02242940	Novo-Ranitidine	ranitidine HCl	15 mg/mL	Oral Solution
02048523 02048515	Novo-Timol	timolol maleate	0.25 % 0.5 %	Ophthalmic Solution
00510637	Novo-Trimel	trimethoprim/ sulfamethoxazole	80 mg/400 mg	Tablet
02404222	pms- Amlodipine/Atorvastatin	amlodipine/atorvastatin	5 mg/10 mg	Tablet
02418452 02418460	pms-Azithromycin	azithromycin	20 mg/mL 40 mg/mL	Oral Suspension
02309548	pms-Clobetasol	clobetasol	0.05%	Ointment
02247491 02247492	pms-Diazepam	diazepam	5 mg 10 mg	Tablet
02442426	pms-Dorzolamide/Timolol	dorzolamide/timolol maleate	20 mg/5 mg/mL	Ophthalmic Solution
02379171	pms-Esomeprazole	esomeprazole	40 mg	Capsule
02247493	pms-Furosemide	furosemide	20 mg	Tablet
02255898	pms-Gabapentin	gabapentin	600 mg	Tablet
02236734	pms-Glyburide	glyburide	5 mg	Tablet
02395258	pms-Lansoprazole	lansoprazole	15 mg	Capsule
02317125	pms-Latanoprost	latanoprost	0.005 %	Ophthalmic Solution
02288265 02288273	pms-Leflunomide	leflunomide	10 mg 20 mg	Tablet
02421488 02421496	pms-Levocarb CR	levodopa/carbidopa	100 mg/25 mg 200 mg/25 mg	Tablet
02284677 02284685	pms-Levofloxacin	levofloxacin	250 mg 500 mg	Tablet
02292203 02292211 02292238	pms-Lisinopril	lisinopril	5 mg 10 mg 20 mg	Tablet
02413728 02413736 02413744 02413752	pms-Methylphenidate ER	methylphenidate	18 mg 27 mg 36 mg 54 mg	Tablet
02145413 02145421	pms-Metoprolol-B	metoprolol tartrate	50 mg 100 mg	Tablet
02303140	pms-Pioglitazone	pioglitazone	45 mg	Tablet
00753688	pms-Prochlorperazine	prochlorperazine	10 mg	Suppositories
02358921	pms-Raloxifene	raloxifene	60 mg	Tablet
02306034 02306042 02306050	pms-Rivastigmine	rivastigmine	1.5 mg 3 mg 4.5 mg	Capsule

02326590 02326612 02326620 02326639	pms-Ropinirole	ropinirole	0.25 mg 1 mg 2 mg 5 mg	Tablet
02083353	pms-Timolol	timolol maleate	0.25 %	Ophthalmic Solution
00022837	Quinine Sulfate	quinine sulfate	200 mg	Capsule
00695432	Quinine-Odan	quinine sulfate	300 mg	Tablet
02384701	Ran-Alendronate	alendronate	10 mg	Tablet
02328690	Ran-Anastrozole	anastrozole	1 mg	Tablet
02371324	Ran-Bicalutamide	bicalutamide	50 mg	Tablet
02285622	Ran-Citalopram	citalopram	20 mg	Tablet
02330105 02330156	Ran-Fentanyl Matrix	fentanyl	12 mcg 100 mcg	Transdermal Patches
02294524 02294532	Ran-Fosinopril	fosinopril	10 mg 20 mg	Tablet
02404451 02404478 02404486	Ran-Losartan	losartan	25 mg 50 mg 100 mg	Tablet
02269031 02269058	Ran-Metformin	metformin	500 mg 850 mg	Tablet
02403064 02403080	Ran-Olanzapine	olanzapine	2.5 mg 7.5 mg	Tablet
02414090 02414104 02414112	Ran-Olanzapine ODT	olanzapine	5 mg 10 mg 15 mg	Oral Disintegrating Tablet
02397099 02397102	Ran-Quetiapine	quetiapine	25 mg 100 mg	Tablet
02277700	Ratio-Bicalutamide	bicalutamide	50 mg	Tablet
02278529	Ratio-Ondansetron	ondansetron	4 mg	Tablet
02294265	Ratio-Tamsulosin	tamsulosin	0.4 mg	Capsule
02417936 02417944 02417952 02417960	Reddy-Atorvastatin	atorvastatin	10 mg 20 mg 40 mg 80 mg	Tablet
02245922	Sandoz Diltiazem T	diltiazem HCl	360 mg	Capsule
02394685	Sandoz Latanoprost/Timolol	latanoprost/timolol maleate	50 mcg/5 mg/mL	Ophthalmic Solution
02242797	Sandoz Anuzinc HC Plus	pramoxine HCl/zinc sulfate monohydrate/ hydrocortisone acetate	20 mg/10 mg/ 10 mg	Suppositories
02463520 02463539 02463547	Taro-Deferasirox	deferasirox	125 mg 250 mg 500 mg	Tablet for Suspension
02249294 02249308	Taro-Fluconazole	fluconazole	50 mg 100 mg	Tablet
02302926	Teva-Atenolol/ Chlorthalidone	atenolol/chlorthalidone	100/25 mg	Tablet
02407957 02407965 02407973	Teva-Deferasirox	deferasirox	125 mg 250 mg 500 mg	Tablet for Suspension

02239701 02239702 02239703	Teva-Divalproex	divalproex	125 mg 250 mg 500 mg	Tablet
02319403 02319411 02319438 02319446	Teva-Hydromorphone	hydromorphone HCl	1 mg 2 mg 4 mg 8 mg	Tablet
02387247	Teva-Lamivudine/ Zidovudine	lamivudine/zidovudine	150 mg/300 mg	Tablet
02285088	Teva-Lisinopril (Type P)	lisinopril	10 mg	Tablet
02296632 02296640	Teva-Rabeprazole EC	rabeprazole	10 mg 20 mg	Tablet
02230808	Teva-Terazosin	terazosin HCl	10 mg	Tablet
02415429 02415437 02415445 02415453	Teva-Trandolapril	trandolapril	0.5 mg 1 mg 2 mg 4 mg	Capsule
02275031	Teva-Venlafaxine XR	venlafaxine	75 mg	Capsule
02326035	Zinda-Anastrozole	anastrozole	1 mg	Tablet

Category Deletions

- Spironolactone/Hydrochlorothiazide - 25mg/25mg - Tablets
- Spironolactone/Hydrochlorothiazide - 50mg/50mg - Tablets
- Verapamil HCl - 120 mg - Sustained Release Tablet

Interchangeable Product Price Changes

The following changes in prices have occurred:

(\$) (\$ + 5%)

					(\$)	(\$ + 5%)
02279401	Revatio	sildenafil R	20 mg	Tablet	11.8478	12.4402
02478862	Accel-Leflunomide	leflunomide	10 mg	Tablet	2.0000	** 2.1000
02478870	Accel-Leflunomide	leflunomide	20 mg	Tablet	2.0000	** 2.1000
02370611	ACT Diltiazem CD	diltiazem HCl	120 mg	Capsule	0.4061	0.4264
02370638	ACT Diltiazem CD	diltiazem HCl	180 mg	Capsule	0.5391	0.5661
02370646	ACT Diltiazem CD	diltiazem HCl	240 mg	Capsule	0.7151	0.7509
02370654	ACT Diltiazem CD	diltiazem HCl	300 mg	Capsule	0.8939	0.9386
02245623	Apo-Amoxi Clav	amoxicillin/clavulanic acid	875 mg/125 mg	Tablet	1.1103	1.1658
02244393	Apo-Cefuroxime	cefuroxime	250 mg	Tablet	0.8388	0.8807
02240588	Apo-Doxazosin	doxazosin	1 mg	Tablet	0.1719	** 0.1805
02240589	Apo-Doxazosin	doxazosin	2 mg	Tablet	0.2062	** 0.2165
02240590	Apo-Doxazosin	doxazosin	4 mg	Tablet	0.2681	** 0.2815
02344823	Auro-Cefuroxime	cefuroxime	250 mg	Tablet	0.8388	0.8807
02435179	Auro-Valganciclovir	valganciclovir	450 mg	Tablet	5.8553	** 6.1481
02242465	Desmopressin	desmopressin acetate	10 mcg	Spray	16.0480	16.8504
02409097	GD-Tranexamic Acid	tranexamic acid	500 mg	Tablet	0.2967	** 0.3115

02484315	Jamp Itraconazole	itraconazole	10 mg/mL	Oral Solution	0.4111	** 0.4317
02410745	Lorazepam Sublingual	lorazepam	0.5 mg	Sublingual Tablet	0.0914	0.0960
02410753	Lorazepam Sublingual	lorazepam	1 mg	Sublingual Tablet	0.1151	0.1209
02410761	Lorazepam Sublingual	lorazepam	2 mg	Sublingual Tablet	0.1787	0.1876
02473607	Mar-Febugostat	febuxostat	80 mg	Tablet	0.7950	** 0.8348
02472635	NAT-Oseltamivir	oseltamivir	30 mg	Capsule	1.0485	** 1.1009
02457989	NAT-Oseltamivir	oseltamivir	75 mg	Capsule	2.0785	** 2.1824
00585009	pms-Methylphenidate	methylphenidate	20 mg	Tablet	0.3387	0.3356
02489406	Riva-Labetalol	labetalol	100 mg	Tablet	0.1983	** 0.2082
02489414	Riva-Labetalol	labetalol	200 mg	Tablet	0.3504	** 0.3679
02482584	Sandoz Amoxi-Clav	amoxicillin/clavulanic acid	875 mg/125 mg	Tablet	1.1103	1.1658
02316307	Sandoz Dorzolamide	dorzolamide	2 %	Ophthalmic Solution	2.1081	** 2.2135
02242538	Teva-Diltiazem CD	diltiazem HCl	120 mg	Capsule	0.4061	0.4264
02242539	Teva-Diltiazem CD	diltiazem HCl	180 mg	Capsule	0.5391	0.5661
02242540	Teva-Diltiazem CD	diltiazem HCl	240 mg	Capsule	0.7151	0.7509
02242541	Teva-Diltiazem CD	diltiazem HCl	300 mg	Capsule	0.8939	0.9386
02242728	Teva-Doxazosin	doxazosin	1 mg	Tablet	0.1719	** 0.1805
02242729	Teva-Doxazosin	doxazosin	2 mg	Tablet	0.2062	** 0.2165
02242730	Teva-Doxazosin	doxazosin	4 mg	Tablet	0.2681	** 0.2815
02413825	Teva-Valganciclovir	valganciclovir	450 mg	Tablet	5.8553	** 6.1481
02401231	Tranexamic Acid	tranexamic acid	500 mg	Tablet	0.2967	** 0.3115

** The price has resulted in a change to the lowest price in the category.

Discontinued Products

The following products will be deleted with the next Formulary amendments and will appear as "Product Deletions" on Bulletin # 110.

00180408	Aldactazide 25	spironolactone/HCTZ	25/25 mg	Tablet
00594377	Aldactazide 50	spironolactone/HCTZ	50/50 mg	Tablet
00751286	Betagan	levobunolol HCL	0.25 %	Ophthalmic Solution
02231510	Climara 100	estradiol-17β	7.8 mg	Patch
02132699	Colestid Orange	colestipol HCL	5 g	Powder
00579335	Cortifoam	hydrocortisone acetate	10 %	Aerosol Foam
01997653	Dantrium	dantrolene sodium	100 mg	Capsule
00469327 00471526	Demulen 30	ethynodiol diacetate/estradiol	2/0.03 mg	Tablet

00030848	Depo-Provera	medroxyprogesterone acetate	50 mg/mL	Suspension for Injection
02224569	Diabeta	glyburide	5 mg	Tablet
00583782	EES 600	erythromycin ethylsuccinate	600 mg	Tablet
02213230	Eltroxin	sodium levothyroxine	300 mcg	Tablet
02063794	Emcyt	estramustine	140 mg	Capsule
02296454	Engerix B	hepatitis B surface antigen	10 mcg	Injection
00607142	Eryc	erythromycin	250 mcg	Capsule
02230857	Flolan Diluent	epoprostenol	-	Injection
02243861	Fucithalamic (without preservatives)	fusidic acid	1 %	Ophthalmic Drops
02416441	Galexos	simeprevir	150 mg	Capsule
02382296	Heparin	heparin	1000 u/mL	Injection
01916580	Hycodan	hydrocodone bitartrate	5 mg/5 mL	Syrup
02344939	Ilaris	canakinumab	150 mg	Injection
02240693 02240694 02240695	Intron A	interferon alfa-2 β	3 miu/0.2 mL 5 miu/0.2 mL 10 miu/0.2 mL	Injection
02231651	Intron A (with diluent)	interferon alfa-2 β /water	18 miu/mL	Injection
00455881	Lioresal	baclofen	10 mg	Tablet
02250527	Lescol XL	fluvastatin	80 mg	Tablet
00636908	Morphine Sulfate	morphine sulfate	1 mg/mL	Solution
01927620 01927612 01927604	Myochrysine	gold sodium aurothiomalate	10 mg/mL 25 mg/mL 50 mg/mL	Solution
00024449	Navane	thiothixene	5 mg	Capsule
02249002	Nutropin AQ	somatropin	10 mg/2 mL	Injection
02237860	Octostim	desmopressin acetate	15 mcg/mL	Nasal Spray
02246026 02246030	Pegatron	peginterferon alfa-2 β /ribavirin	50 mcg/200 mg 150 mcg/200 mg	Injection/Tablet
02254581 02254603 02254646	Pegatron Clearclick	peginterferon alfa-2 β /ribavirin	80 mcg/200 mg 100 mcg/200 mg 150 mcg/200 mg	Injection/Tablet
00010200 00010219	Propyl-Thyracil	propylthiouracil	50 mg 100 mg	Tablet
02035324	Rhinocort Turbuhaler	budesonide	100 mcg	Powder for Inhalation
02215136	Saizen	somatropin	3.33 mg	Powder for Solution
02272083	Saizen	somatropin	8.8 mg	Injection
00621935 00705799	Statex	morphine sulfate	20 mg/mL 50 mg/mL	Oral Liquid
00591467 00591475	Statex	morphine sulfate	1 mg/mL 5 mg/mL	Syrup
02335727	Toloxin	digoxin	0.25 mg	Tablet

02244596 02244597 02244598 02244599	Videx EC	didanosine	125 mg 200 mg 250 mg 400 mg	Capsule
00232351	Valisone-G	betamethasone valerate/ gentamicin	0.1 %/0.1 %	Ointment
00622141	Zanosar	streptozocin	1 G	Powder for Solution
02216086 02216094 02216108 02216116	Zerit	stavudine	15 mg 20 mg 30 mg 40 mg	Capsule
02388650	ACT Candesartan/HCT	candesartan/HCTZ	16/12.5 mg	Tablet
02370441 02370492 02370506 02370522	ACT Diltiazem T	diltiazem	120 mg 180 mg 240 mg 360 mg	Capsule
02354829 02354837 02354845	ACT Losartan	losartan	25 mg 50 mg 100 mg	Tablet
02248570 02248571	ACT Ranitidine	ranitidine	150 mg 300 mg	Tablet
02374730 02374749	ACT Rizatriptan ODT	rizatriptan	5 mg 10 mg	Tablet
02230880	Apo-Amoxi Sugar Free	amoxicillin	250 mg/5 mL	Suspension
02243986	Apo-Amoxi Clav	amoxicillin/clavulanic acid	125 mg/ 31.25 mg/5 mL	Oral Suspension
02243987	Apo-Amoxi Clav	amoxicillin/clavulanic acid	250 mg/62.5 mg /5 mL	Oral Suspension
02293943 02293951	Apo-Cefprozil	cefprozil	125 mg/5 mL 250 mg/5 mL	Oral Suspension
02263130	Apo-Ciproflox	ciprofloxacin HCL	0.3 %	Ophthalmic Solution
02244324	Apo-Cyclosporine	cyclosporine	100 mg/mL	Oral Solution
00895660	Apo-Dipyridamole FC	dipyridamole	75 mg	Tablet
02245079	Apo-Docusate Sodium	docusate sodium	100 mg	Capsule
00644552	Apo Hydro	hydrochlorothiazide	100 mg	Tablet
02476614 02476622 02476630 02476649 02476657 02476665 02476673 02476681	Apo-Hydromorphone CR	hydromorphone HCL	3 mg 4.5 mg 6 mg 9 mg 12 mg 18 mg 24 mg 30 mg	Capsule
00670944	Apo-ISDN	isosorbide dinitrate	5 mg	Sublingual Tablet
02371235	Apo-Losartan HCTZ	losartan/HCTZ	50/12.5 mg	Tablet
02427931	Apo-Nevirapine XR	nevirapine	400 mg	Tablet
02248398	Apo-Ofloxacin	ofloxacin	0.3 %	Ophthalmic Solution

00663719	Apo-Propranolol	propranolol	20 mg	Tablet
02146851	Apo-Salvent	salbutamol	4 mg	Tablet
02290812	Apo-Timop Gel	timolol maleate	0.5 %	Ophthalmic Solution
02381575	Apo-Zolmitriptan Rapid	zolmitriptan	2.5 mg	Oral Disintegrating Tablet
02039486	Diflunisal	diflunisal	250 mg	Tablet
02437082 02437090	Duloxetine DR	duloxetine	30 mg 60 mg	Capsule
02353210	Etidrocal	etidronate/calcium	400/500 mcg	Tablet
02225980	Fenofibrate	fenofibrate	100 mg	Capsule
02360020 02360039 02360047	GD-Venlafaxine XR	venlafaxine	37.5 mg 75 mg 150 mg	Capsule
02465167	Mint-Fenofibrate E	fenofibrate	145 mg	Tablet
02350815	Morphine SR	morphine	15 mg	Tablet
02408090 02408104	Mylan-Buprenorphine/Naloxone	buprenorphine/naloxone	2/0.5 mg 8/2 mg	Tablet
02245648	Mylan-Ciprofloxacin	ciprofloxacin HCL	500 mg	Tablet
02300036 02300044 02300052 02300060	Mylan-Enalapril	enalapril	2.5 mg 5 mg 10 mg 20 mg	Tablet
02242520	Mylan-Sertraline	sertraline	50 mg	Capsule
02036347	Novamoxin	amoxicillin	125 mg	Chewable Tablet
02361361	Oxycodone/Acet	oxycodone/acetaminophen	5/325 mg	Tablet
02230245 02230246	pms-Amoxicillin	amoxicillin	125 mg/5 mL 250 mg/5 mL	Oral Suspension
02242055	pms-Deferoxamine	deferoxamine mesylate	500 mg/vial	Powder for Suspension
02168952	pms-Desipramine	desipramine HCL	100 mg	Tablet
02247490	pms-Diazepam	diazepam	2 mg	Tablet
00584967	pms-Dopazide-15	hydrochlorothiazide/methyldopa	15/250 mg	Tablet
00584975	pms-Dopazide-25	hydrochlorothiazide/methyldopa	25/250 mg	Tablet
02282348	pms-Fluconazole	fluconazole	150 mg	Capsule
02247494	pms-Furosemide	furosemide	40 mg	Tablet
00741884 00741892 00741906	pms-Hydroxyzine	hydroxyzine	10 mg 25 mg 50 mg	Capsule
00726397 00726303 00726311	pms-Imipramine	imipramine HCL	10 mg 25 mg 50 mg	Tablet
02232905	pms-Methotrimeprazine	methotrimeprazine	50 mg	Tablet
02177714 02177722	pms-Nizatidine	nizatidine	150 mg 300 mg	Capsule

02252570	pms-Ofloxacin	ofloxacin	0.3 %	Ophthalmic Solution
02154420 02154463	pms-Piroxicam	piroxicam	10 mg 20 mg	Suppositories
02294559 02294575	pms-Propafenone	propafenone	150 mg 300 mg	Tablet
02391236 02391244	pms-Telmisartan	telmisartan	40 mg 80 mg	Tablet
00726230 00726249	pms-Trifluoperazine	trifluoperazine	5 mg 10 mg	Tablet
02312999 02313006 02313014 02344564	pms-Valsartan	valsartan	40 mg 80 mg 160 mg 320 mg	Tablet
02237791	pms-Verapamil SR	verapamil	240 mg	Tablet
02194236	Ratio-Nystatin	nystatin	100,000 u/g	Cream
02239365	Ratio-Salbutamol	salbutamol	0.5 mg/mL	Solution for Inhalation
02250497 02250500	Teva-Amlodipine	amlodipine	5 mg 10 mg	Tablet
02464187	Teva-Aripiprazole	aripiprazole	20 mg	Tablet
02302918	Teva-Atenolol/Chlorthalidone	atenolol/chlorthalidone	50/25 mg	Tablet
02248804 02248805	Teva-Clarithromycin	clarithromycin	250 mg 500 mg	Tablet
02239024	Teva-Clonazepam	clonazepam	0.5 mg	Tablet
00768820	Teva-Haloperidol	haloperidol	20 mg	Tablet
02284278	Teva-Quetiapine	quetiapine	200 mg	Tablet
02296632 02296640	Teva-Rabeprazole	rabeprazole	10 mg 20 mg	Tablet
02412063	Teva-Travoprost	travoprost	0.004 %	Ophthalmic Solution
02275023	Teva-Venlafaxine	venlafaxine	37.5 mg	Capsule
02237701	Ticlopidine	ticlopidine HCL	250 mg	Tablet
02428717 02428733	Van-Alendronate	alendronate	5 mg 70 mg	Tablet
02433680 02432625	Van-Mycophenolate	mycophenolate mofetil	250 mg 500 mg	Tablet